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1. VERIFICATION OF CONFORMITY

Applicant Chengdu XGimi Technology Co., Ltd.

Building A4, Tianfu Software Park, High-tech zone, Chengdu, Sichuan, China
Address

610041
Manufacturer Chengdu XGimi Technology Co., Ltd.

Building A4, Tianfu Software Park, High-tech zone, Chengdu, Sichuan, China
Address

610041
Factory 1 Chengdu Guangging Technology Co., Ltd.

No0.104, Putian Cable Park, No.18 Xinhang Road, West Hi-Tech district,
Address X .

Chengdu, Sichuan, China
Factory 2 TCL KING ELECTRICAL APPLIANCE(CHENG DU)CO., LTD.
Address No0.18 Kexin Road,Hi-Tech Development Zone (West Park), Chengdu, Sichuan
Factory 3 Yibin XGIMI Optoelectronics Co., Ltd.

(1) A3, Intelligent Terminal Industrial Park, Cuiping Disrict, Yibin.
Address (2) Room 328, Enterprise Service Center, No.17, Section 3, West Section of

Changjiang North Road, Lingang Economic and Technological Development
Zone, Yibin

Product Designation

LED Projector

Brand Name

XGIMI

Test Model

WKO3A

Series Model

WKO4A, WKO5A, WKO6A, WKO7A, WKO8A, WK09A, WK10A, WK11A, WK12A,
WK13A, WK14A

Difference description

All the same except for the model name and different appearance color

Date of test

Jul. 29, 2019 to Sep. 03, 2019

Deviation None
Condition of Test Sample |[Normal
Test Result Pass

Report Template

AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as
described in this report is in compliance with requirement of FCC Part 15 Rules requirement.

Prepared By

Reviewed By

Approved By

Attestation\d

Praven(1

Draven Li
(Project Engineer)

Moy ZAanq -

Max Zhang
(Reviewer)

G:ov*“’9{5 151~:;

Forrest Lei
(Authorized Officer)

Sep. 03, 2019

Sep. 04, 2019

Sep. 04, 2019
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is designed as “LED Projector”. It is designed by way of utilizing the OFDM technology to achieve
the system operation.

A major technical description of EUT is described as following

Operation Frequency 5150 MHz~5250MHz;5725 MHz~5850MHz

IEEE 802.11a20:16.54dBm IEEE 802.11n(20):18.25dBm;
Output Power IEEE802.11n(40):17.11dBm IEEE802.11ac(20):17.50dBm

IEEE802.11ac(40):17.28dBm EEE802.11ac(80):14.78dBm
Modulation BPSK, QPSK, 16QAM, 64QAM, 128QAM, 256QAM,OFDM
Number of channels 15
Hardware Version V03
Software Version V1.0.0
Antenna Designation FPC Antenna

; : 2(802.11n20/n40/a/ac all used two antennas,but 802.11a support SISO and

Number of transmit chain

802.11n20/n40/ac support MIMO)
Directional gain All transmit signals are completely uncorrelated with each other
Antenna Gain 5.65dBi
Power Supply DC 11.01V by battery or DC 19V by adapter

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Frequency Frequency Band Channel Frequency
Number Number
36 5180 MHz 149 5745 MHz
38 5190 MHz 151 5755 MHz
40 5200 MHz 153 5765 MHz
5150 GHz~ 42 5210 MHz 5725 GHz~ 155 5775MHz
5250GHz 44 5220 MHz 5850GHz 157 5785 MHz
46 5230 MHz 159 5795 MHz
48 5240 MHz 161 5805 MHz
165 5825MHz

Note: For 20MHZ bandwidth system use Channel 36,40,44,48,149,153,157,161,165; For 40MHZ bandwidth
system use Channel 38,46,151,159; For 80MHZ bandwidth system use Channel 42,155
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2.3. RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: 2AFENWKO3A filing to comply with the FCC Part 15

requirements.

2.4. TEST METHODOLOGY

Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

Others testing (listed at item 5.3) was performed according to the procedures in FCC Part 15.407 rules KDB
789033 D02

2.5. SPECIAL ACCESSORIES
Refer to section 5.2.

2.6. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.
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3. MEASUREMENT UNCERTAINTY

The uncertainty is calculated using the methods suggested in the “Guide to the Expression of Uncertainty in
measurement” (GUM) published by CISPR and ANSI.

- Uncertainty of Conducted Emission, Uc = £3.2 dB

- Uncertainty of Radiated Emission below 1GHz, Uc = £3.9 dB

- Uncertainty of Radiated Emission above 1GHz, Uc = 4.8 dB
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4. DESCRIPTION OF TEST MODES

802.11a/n20/ac20 36,40,44,48,149,153,157,161,165 36,38,48,149, OFDM 6/6.5
157,165

802.11n40/ac40 38,46,151,159 38,46, 151,159 OFDM 13.5

802.11ac80 42,155 42,155 OFDM 13.5

Note:

1. The EUT has been set to operate continuously on tested channel individually, and the EUT is operating at
its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.

3. The test software is the SecureCRTSecure_V7.0.0.326 which can set the EUT into the individual test

modes.
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5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configure 1:

EUT AE

5.2. EQUIPMENT USED IN EUT SYSTEM

Item Equipment Model No. ID or Specification Remark

1 LED Projector WKO3A 2AFENWKO3A EUT

Input: AC 100-240V, 50/60Hz,
3 Adapter HKA06519034-6J |1.5A Market with EUT
Output: DC 19V, 4.74A

4 Loudspeaker - - AE

5 PC Xiaomi Air 13.3 AE

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
815.407 6dB Bandwidth Compliant
§15.407 Emission Bandwidth Compliant
§15.407 Maximum conducted output power Compliant
§15.407 Conducted Spurious Emission Compliant
815.407 Maximum Conducted Output Power Density Compliant
§15.209 Radiated Emission Compliant
§15.407 Band Edges Compliant
§15.207 Line Conduction Emission Compliant
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Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
LeeETen 1'2/':2 Building 19, Junf_eng Industrial Park, Chongqing R(_)ad, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
Designation Number | CN1259
RegFisCt(r:a-triGc!)Sr;[ II\:lIl:mber 90853
A2LA Cert. No. 5054.02

Description

Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by A2LA

TEST EQUIPMENT OF CONDUCTED EMISSION TEST

Equipment Manufacturer Model S/N Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 Jun. 10, 2019 Jun. 09, 2020
LISN R&S ESH2-7Z5 100086 Aug. 26, 2019 | Aug. 25, 2020
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun. 11, 2019 Jun. 12, 2020
EXARIgnal Aglient N9O10A MY53470504 | Dec. 20, 2018 | Dec. 19, 2019
Analyzer
Power sensor Aglient U2021XA MY54110007 | Dec. 20, 2018 | Dec. 19, 2019
Horn antenna SCHWARZBECK BBHA 9170 #768 Sep. 21, 2017 | Sep. 20, 2020
preamplifier Chengyi EMC184045SE 980508 Sep. 21, 2017 | Sep. 20, 2020
Active loop
antenna A.H. SAS-562B XGIMI May. 26, 2018 | May. 25, 2020
(9K-30MHz)
Double-Ridged | 1o | \NDGREN 3117 00034609 | May. 26, 2018 | May. 25, 2020
Waveguide Horn
Broadband SCHWARZBECK BBV 9718 9718-205 | Sep. 28,2017 | Sep. 27, 2019
Preamplifier
ANTENNA SCHWARZBECK VULB9168 D69250 Sep. 28, 2017 | Sep. 27, 2019
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7. MAXIMUM CONDUCTED OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.
Note : The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

7.2. TEST SET-UP
AVERAGE POWER SETUP

EUT Power Sensor PC

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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7.3. LIMITS AND MEASUREMENT RESULT
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LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION
Frequency Avergge Power Averqge Power | Average Power | Applicable Limits Pass or Fail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5180 16.54 16.31 N/A 30 Pass
5200 16.38 16.39 N/A 30 Pass
5240 16.46 16.24 N/A 30 Pass
5745 16.40 16.29 N/A 30 Pass
5785 16.51 16.43 N/A 30 Pass
5825 16.32 16.35 N/A 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11N20 MODULATION
Frequency Average Power | Average Power | Average Power Applicable Limits Pass or Fail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5180 15.26 15.21 18.25 30 Pass
5200 15.14 15.10 18.13 30 Pass
5240 15.22 15.15 18.20 30 Pass
5745 15.18 14.98 18.09 30 Pass
5785 15.09 15.00 18.06 30 Pass
5825 15.20 14.87 18.05 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC20 MODULATION
Frequency Avergge Power Avergge Power | Average Power | Applicable Limits Pass or Fail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5180 14.59 14.38 17.50 30 Pass
5200 14.47 14.42 17.46 30 Pass
5240 14.53 14.33 17.44 30 Pass
5745 14.50 14.29 17.41 30 Pass
5785 14.45 14.27 17.37 30 Pass
5825 14.55 14.35 17.46 30 Pass
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LIMITS AND MEASUREMENT RESULT FOR 802.11N40 MODULATION
Frequency Avergge Power Aver_age Power | Average Power | Applicable Limits Pass or Eail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5190 14.17 14.02 17.11 30 Pass
5230 13.98 13.92 16.96 30 Pass
5755 14.11 13.87 17.00 30 Pass
5795 14.06 14.12 17.10 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC40 MODULATION
Frequency Avergge Power Averqge Power | Average Power | Applicable Limits Pass or Fail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5190 14.33 14.21 17.28 30 Pass
5230 14.28 14.15 17.23 30 Pass
5755 14.30 14.06 17.19 30 Pass
5795 14.22 14.11 17.18 30 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC80 MODULATION
Frequency Avergge Power Averqge Power | Average Power | Applicable Limits Pass or Fail
(MHz) Chain 1(dBm) Chain 2(dBm) Total(dBm) (dBm)
5210 11.82 11.72 14.78 30 Pass
5775 11.77 11.69 14.74 30 Pass
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8. 6dB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2. Set the EUT Work on operation frequency individually.
3. Set RBW = 100kHz.
4. Set the VBW =3*RBW. Detector = Peak. Trace mode = max hold.
5. Measure the maximum width of the emission that is 6 dB down from the peak of the emission.
Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer
[] @) ©
T

RF Cable

EUT
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8.3. LIMITS AND MEASUREMENT RESULTS

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 15.10 PASS
>500KHZ 5785MHz 15.09 PASS
5825MHz 13.88 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 15.12 PASS
5785MHz 15.13 PASS
>500KHZ 5825MHz 15.12 PASS
5755MHz 35.14 PASS
5795MHz 35.05 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20/40/80 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 15.10 PASS
5785MHz 15.09 PASS
5825MHz 15.10 PASS
>500KHZ
5755MHz 35.10 PASS
5795MHz 35.11 PASS
5775MHz 76.32 PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

y pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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802.11a20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 18.8 dBm
16.339 MHz Freq Offset

Transmit Freq Error -15.967 kHz % of OBW Power 99.00 % W
x dB Bandwidth 15.10 MHz x dB -6.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5785MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
| SENSE:INT] | ALIGN AUTO |
Center Freq: 5.785000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 18.3 dBm
16.341 MHz Freq Offset

Transmit Freq Error -14.726 kHz % of OBW Power 99.00 % W
x dB Bandwidth 15.09 MHz x dB -6.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR 5825MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 17.2 dBm
16.328 MHz Freq Offset

Transmit Freq Error -23.327 kHz % of OBW Power 99.00 % W
x dB Bandwidth 13.88 MHz x dB -6.00 dB

MSG STATUS

802.11n20/40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 18.0 dBm
17.514 MHz Freq Offset

Transmit Freq Error -16.423 kHz % of OBW Power 99.00 % W
x dB Bandwidth 15.12 MHz x dB -6.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR 5785MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 17.4 dBm
17.518 MHz Freq Offset

Transmit Freq Error -21.064 kHz % of OBW Power 99.00 % W
x dB Bandwidth 15.13 MHz x dB -6.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5825MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
| SENSE:INT] | ALIGN AUTO |
Center Freq: 5.825000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 16.5 dBm
17.517 MHz Freq Offset

Transmit Freq Error -22.569 kHz % of OBW Power 99.00 % W
x dB Bandwidth 15.12 MHz x dB -6.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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802.11n40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5755MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.755000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 17.5 dBm
35.961 MHz Freq Offset

Transmit Freq Error -37.364 kHz % of OBW Power 99.00 % W
x dB Bandwidth 35.14 MHz x dB -6.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5795MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
| SENSE:INT] | ALIGN AUTO |
Center Freq: 5.795000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.795000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 17.1 dBm
35.983 MHz Freq Offset

Transmit Freq Error -21.490 kHz % of OBW Power 99.00 % W
x dB Bandwidth 35.05 MHz x dB -6.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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802.11ac20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 17.9 dBm
17.508 MHz Freq Offset

Transmit Freq Error -9.229 kHz % of OBW Power 99.00 % W
x dB Bandwidth 15.10 MHz x dB -6.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5785MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
| SENSE:INT] | ALIGN AUTO |
Center Freq: 5.785000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 17.3 dBm
17.525 MHz Freq Offset

Transmit Freq Error -12.389 kHz % of OBW Power 99.00 % W
x dB Bandwidth 15.09 MHz x dB -6.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR 5825MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 16.4 dBm
17.510 MHz Freq Offset

Transmit Freq Error -17.671 kHz % of OBW Power 99.00 % W
x dB Bandwidth 15.10 MHz x dB -6.00 dB

MSG STATUS

802.11ac40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5755MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.755000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 16.4 dBm
35.911 MHz Freq Offset

Transmit Freq Error -28.222 kHz % of OBW Power 99.00 % W
x dB Bandwidth 35.10 MHz x dB -6.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR 5795MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.795000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 15.9 dBm
35.936 MHz Freq Offset

Transmit Freq Error -20.596 kHz % of OBW Power 99.00 % W
x dB Bandwidth 35.11 MHz x dB -6.00 dB

MSG STATUS

802.11ac80 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5775MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.775000000 GHz

Span 120 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 14.87 ms

Occupied Bandwidth Total Power 15.6 dBm
75.588 MHz Freq Offset

Transmit Freq Error -72.070 kHz % of OBW Power 99.00 % W
x dB Bandwidth 76.32 MHz x dB -6.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118




®
A\GC Report No.: AGC07716190701FEQ6

Page 24 of 114

9. EMISSION BANDWIDTH
9.1. MEASUREMENT PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer
[] @) ©
T

RF Cable

EUT

‘ Attestation of Global Compliance(Shenzhen)Co.,Ltd.
\ Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
‘ Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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9.3. LIMITS AND MEASUREMENT RESULTS

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5180MHz 19.68 PASS
Within the Band 5200MHz 20.04 PASS
5240MHz 19.41 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5180MHz 19.99 PASS
5200MHz 19.84 PASS
Within the Band 5240MHz 19.81 PASS
5190MHz 40.93 PASS
5230MHz 40.79 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11AC80 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5180MHz 19.90 PASS
5200MHz 19.97 PASS
5240MHz 19.85 PASS
Within the Band
5190MHz 40.62 PASS
5230MHz 40.57 PASS
5210MHz 80.73 PASS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

y pliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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802.11a20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.180000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 19.2 dBm
16.525 MHz Freq Offset

Transmit Freq Error -49.421 kHz % of OBW Power 99.00 % W
x dB Bandwidth 19.68 MHz x dB -26.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5200MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
| SENSE:INT] | ALIGN AUTO |
Center Freq: 5.200000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.18126 GHz|
Ref 20.00 dBm -—- dBm

CenterFreq
5.200000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 18.2 dBm
16.463 MHz Freq Offset

Transmit Freq Error -28.243 kHz % of OBW Power 99.00 % W
x dB Bandwidth 20.04 MHz x dB -26.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR 5240MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.18126 GHz|
Ref 20.00 dBm -—- dBm

CenterFreq
5.240000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 18.2 dBm
16.463 MHz Freq Offset

Transmit Freq Error -33.312 kHz % of OBW Power 99.00 % W
x dB Bandwidth 19.41 MHz x dB -26.00 dB

MSG STATUS

802.11n20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.180000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 17.6 dBm
17.562 MHz Freq Offset

Transmit Freq Error -20.765 kHz % of OBW Power 99.00 % W
x dB Bandwidth 19.99 MHz x dB -26.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR 5200MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.200000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 17.2 dBm
17.547 MHz Freq Offset

Transmit Freq Error -16.721 kHz % of OBW Power 99.00 % W
x dB Bandwidth 19.84 MHz x dB -26.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5240MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
| SENSE:INT] | ALIGN AUTO |
Center Freq: 5.240000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.240000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 17.3 dBm
17.548 MHz Freq Offset

Transmit Freq Error -19.573 kHz % of OBW Power 99.00 % W
x dB Bandwidth 19.81 MHz x dB -26.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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802.11n40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5190MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.190000000 GHz

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 18.0 dBm
36.181 MHz Freq Offset

Transmit Freq Error -39.014 kHz % of OBW Power 99.00 % W
x dB Bandwidth 40.93 MHz x dB -26.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5230MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
| SENSE:INT] | ALIGN AUTO |
Center Freq: 5.230000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.230000000 GHz

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 17.5 dBm
36.143 MHz Freq Offset

Transmit Freq Error -38.764 kHz % of OBW Power 99.00 % W
x dB Bandwidth 40.79 MHz x dB -26.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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802.11ac20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.180000000 GHz

#Res BW 200 kHz #VBW 430 kHz

Occupied Bandwidth Total Power 17.9 dBm
17.518 MHz Freq Offset

Transmit Freq Error -15.424 kHz % of OBW Power 99.00 % W
x dB Bandwidth 19.90 MHz x dB -26.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR 5200MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
| SENSE:INT] | ALIGN AUTO |
Center Freq: 5.200000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.200000000 GHz

#Res BW 200 kHz #VBW 430 kHz

Occupied Bandwidth Total Power 17.7 dBm
17.518 MHz Freq Offset

Transmit Freq Error -5.267 kHz % of OBW Power 99.00 % W
x dB Bandwidth 19.97 MHz x dB -26.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF BANDWIDTH FOR 5240MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.240000000 GHz

#Res BW 200 kHz #VBW 430 kHz

Occupied Bandwidth Total Power 17.5 dBm
17.516 MHz Freq Offset

Transmit Freq Error -7.882 kHz % of OBW Power 99.00 % W
x dB Bandwidth 19.85 MHz x dB -26.00 dB

MSG STATUS

802.11ac40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5190MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.190000000 GHz

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 16.7 dBm
36.158 MHz Freq Offset

Transmit Freq Error -10.579 kHz % of OBW Power 99.00 % W
x dB Bandwidth 40.62 MHz x dB -26.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118




®
AGC Report No.: AGC07716190701FEQ6

Page 32 of 114

TEST PLOT OF BANDWIDTH FOR 5230MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.230000000 GHz

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 16.4 dBm
36.150 MHz Freq Offset

Transmit Freq Error -19.273 kHz % of OBW Power 99.00 % W
x dB Bandwidth 40.57 MHz x dB -26.00 dB

MSG STATUS

802.11ac80 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5210MHz

e Keysight Spectrum Analyzer - Occupied BW = B |
7 [ | SENSE:INT] | ALIGN AUTO |
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
5.210000000 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 16.3 dBm
75.857 MHz Freq Offset

Transmit Freq Error -20.520 kHz % of OBW Power 99.00 % W
x dB Bandwidth 80.73 MHz x dB -26.00 dB

MSG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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10. MAXIMUM CONDUCTED OUTPUT PEAK POWER SPECTRAL DENSITY
10.1 MEASUREMENT PROCEDURE

Refer to KDB 789033 section F

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.

10.4 LIMITS AND MEASUREMENT RESULT

Report No.: AGC07716190701FEQ6
Page 33 of 114

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION
Power density Power density Power density f Rremf
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MH2) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm)
5180 2.388 2.660 N/A 17 Pass
5200 2.551 2.257 N/A 17 Pass
5240 2.625 2.505 N/A 17 Pass
Power density Power density Power density . o
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MH2) (dBm/500kHz) (dBm/500kHz) | (dBm/500kHz) (dBm)
5745 0.442 0.032 N/A 30 Pass
5785 -0.034 -0.376 N/A 30 Pass
5825 -1.443 -1.584 N/A 30 Pass

Attestation\d

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088

E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION
Power density Power density Power density g .
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MH2) (dBm/MHz2) (dBm/MHz2) (dBm/MHz) (dBm)
5180 0.991 1.154 4.084 17 Pass
5200 1.187 1.174 4,191 17 Pass
5240 1.113 1.034 4.084 17 Pass
5190 -2.132 -1.930 0.980 17 Pass
5230 -1.942 -2.076 1.002 17 Pass
Power density Power density Power density q R
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail
(MH2) (dBm/500kHz) (dBm/500kHz) | (dBm/500kH2) (dBm)
5745 -0.689 -1.209 2.069 30 Pass
5785 -1.172 -1.085 1.882 30 Pass
5825 -2.272 -2.610 0.573 30 Pass
5755 -4.242 -4.307 -1.264 30 Pass
5795 -4.622 -4.650 -1.626 30 Pass

Attestation\d

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088

E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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LIMITS AND MEASUREMENT RESULT
FOR 802.11AC20/40/80 MODULATION
Power density Power density Power density . o
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail

(LlnZ) (dBm/MHz) (dBm/MHz) (dBm/MHz) (@3

5180 1.179 1.250 4.225 17 Pass
5200 1.049 0.906 3.988 17 Pass
5240 1.064 1.170 4.128 17 Pass
5190 -2.892 -3.346 -0.103 17 Pass
5230 -3.065 -3.233 -0.138 17 Pass
5210 -8.995 -8.065 -5.495 17 Pass

Power density Power density Power density q .
Frequency Chain 1 Chain 2 Total Applicable Limits Pass or Fail

(MHz) (dBm/500kHz) | (dBm/500kHz) | (dBm/500kHz) (dBm)

5745 -1.160 -1.365 1.749 30 Pass
5785 -1.204 -1.547 1.638 30 Pass
5825 -2.792 -2.751 0.239 30 Pass
5755 -5.300 -5.374 -2.327 30 Pass
5795 -5.567 -5.689 -2.617 30 Pass
5775 -11.987 -11.138 -8.531 30 Pass

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
y pliance | Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
| Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestation\d
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802.11a20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA ===
RF 500 AC SENSE:INT] ALTGN AUTO
Center Freq 5.180000000 GHz ) Avg Type: RMS
PNO: Fast L, 17ig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.180 72 GHz

Center Freq
5.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
5.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

||
Scale Type

Span 30.00 MHz /|5 Lin

# . #V/BW 3.0 MHz* Sweep 1.000 ms (1001 pts) _
IMSG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA ===
RF 500Q AC SENSE:INT] ALIGN AUTO
Marker 1 5.178470000000 GHz ) Avg Type: RMS
PNO: Fast L, 17ig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
|
Next Pk Right
|
Next Pk Left

Span 30.00 MHz
#/BW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IM SG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestationof Global Gompliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

: : (=R = |
SENSE:INT| Avg; TyP;LéC;\:;UTO eI
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
Mkr1 5.198 95 GHZ LI LT
2.551 dBm T —
Next Pk Right
s
Next Pk Left

Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestationof Global Gompliance
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TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=
I RF 09 AC | SENSE:INT| ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=

SENSE:INT] ALIGN AUTO [

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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802.11n20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA ===
RF 500 AC SENSE:INT] ALTGN AUTO
Marker 1 5.178860000000 GHz ) Avg Type: RMS
PNO: Fast L, 17ig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak

Mkr1 5.178 86 GHZ
0091 B |

Next Pk Right

Next Pk Left

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 3.0 MHz*

TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz AT CHAIN 2
|i\|£\&||

. Keysight Spectrum Analyzer - Swept SA
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.181020000000 GHz ) Avg Type: RM S
) Trig: Free Run Avg|Hold:>100/100

PNO: Fast (.
IFGain:Low #Atten: 30 dB
NextPeak

|
Next PK Right
|

Next Pk Left

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 3.0 MHz*

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestationof Global Gompliance
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TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118




GC Report No.: AGC07716190701FE06

Page 44 of 114

TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA

: : (=R = |
L SENSE:INT| Avg; Typ;gc;\: ;uTo |
PNO: Fast (5 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low —_ #Atten: 30 dB
Mkr1 5.824 32 GH RENLEEAR
-2.610 d B ——
Next Pk Right
|
Next Pk Left

#VBW 1.5 MHz* Sweep 1.066 ms (1000 pts)

STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestationof Global Gompliance
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802.11n40 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5190MHz AT CHAIN 1
|i\|£\&||

' Keysight Spectrum Analyzer - Swept SA
RF 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.186640000000 GHz ) Avg Type: RMS
PNO: Fast L, 17ig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.186 64 GHz Next Peak
|

Next PK Right
|

Next Pk Left

Span 60.00 MHz
#/BW 3.0 MHz* Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5190MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA ===
RF 500Q AC SENSE:INT] ALIGN AUTO
Marker 1 5.188020000000 GHz ) Avg Type: RMS
PNO: Fast L, 17ig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
|
Next Pk Right
|
Next Pk Left

Span 60.00 MHz
#/BW 3.0 MHz* Sweep 1.000 ms (1001 pts)

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestationof Global Gompliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5230MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5230MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 60.00 MHz
#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 60.00 MHz
#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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802.11ac20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA =R
RF 500Q AC SENSE:INT] ALIGN AUTO
Marker 1 5.178860000000 GHz ) Avg Type: RMS
PNO: Fast L, 17ig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
Mkr1 5.178 86 GHz Hext Peak
; |
Next Pk Right
||
Next Pk Left

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 3.0 MHz*

TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz AT CHAIN 2
|i\|£\&||

. Keysight Spectrum Analyzer - Swept SA
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.181230000000 GHz ) Avg Type: RM S
) Trig: Free Run Avg|Hold:>100/100

PNO: Fast (.
IFGain:Low #Atten: 30 dB
NextPeak

|
Next PK Right
|

Next Pk Left

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 3.0 MHz*

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestationof Global Gompliance
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TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118
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TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)
IMSG STATUS
Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Attestation\of Global Compliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China

Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com

Service Hotline:400 0892118




GC Report No.: AGC07716190701FE06

Page 56 of 114

TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

[E=RE =
SENSE:INT| Avg; TyP;Lécl‘\:EUTO eI
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
Mkr1 5.783 80 GHZ LI LT
i [ |
Next Pk Right
s
Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA
4 -

EE=
SENSE:INT] ALIGN AUTO |

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestationof Global Gompliance
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TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz AT CHAIN 1
===

' Keysight Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO [
Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
|
Next Pk Right
|
Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz AT CHAIN 2

o Keysight Spectrum Analyzer - Swept SA EE=
o [ SENSEINT] [ AuGNAUTO ]
Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100 v
IFGain:Low #Atten: 30 dB
Mkr1 5.823 74 GH LD
-2.751 dBm e s |
Next Pk Right
||
Next Pk Left

Span 30.00 MHz
#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IM SG STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,

Attestationof Global Gompliance Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118
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802.11ac40 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5190MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA =R
RF 500Q AC SENSE:INT] ALIGN AUTO
Marker 1 5.187180000000 GHz ) Avg Type: RMS
PNO: Fast L, 17ig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
Mkr1 5.187 18 GHz Hext Peak
|
Next Pk Right
||
Next Pk Left

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 3.0 MHz*

TEST PLOT OF SPECTRAL DENSITY FOR 5190MHz AT CHAIN 2
|i\|£\&||

. Keysight Spectrum Analyzer - Swept SA
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.192160000000 GHz ) Avg Type: RM S
) Trig: Free Run Avg|Hold:>100/100

PNO: Fast (.
IFGain:Low #Atten: 30 dB
NextPeak

|
Next PK Right
|

Next Pk Left

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 3.0 MHz*

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestationof Global Gompliance
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TEST PLOT OF SPECTRAL DENSITY FOR 5230MHz AT CHAIN 1

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
|
Next Pk Right
s

Next Pk Left

Span 60.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5230MHz AT CHAIN 2

' Keysight Spectrum Analyzer - Swept SA

: : (=R = |
L SENSE:INT| Avg; Typ;gc;\: ;uTo |
PNO: Fast (5 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low —_ #Atten: 30 dB
Mkr1 5.228 50 GH RENLEEAR
-3.233 d B ——
Next Pk Right
|
Next Pk Left

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

STATUS

Attestation of Global Compliance(Shenzhen)Co.,Ltd.

Add: 2/F., Building 2,Sanwei Chaxi Industrial Park, Sanwei Community,
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
Tel: +86-7552523 4088 E-mai|l:agc@agc-cert.com Service Hotline:400 0892118

Attestationof Global Gompliance
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